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Licenses:
Applicant Ms. Farzaneh Test code 1400102516 -License of research from the
) Ministry of Industries and
company/producer Folymier. Sz Estarayen Co; Result Published on 2022/02/10 Business o
(PIS) - The authority license for
research collaboration with the
Sample Name and Type PP melt blown material Appendix/Supplement - Ministry of Petroleum
-License of Iran Technical and
g - : _ Vocational Training Organization
et Date ofisampling - License for holding workshops
Application number 1400/049 Sample Received on 2022/01/15 for Institute of Standards and
Industrial Research of Iran
Application date 2022/01/12 Sample Tested on 2022/01/17
Agreements:
Sample code - Production date - -Iran Polymer and Petrochemical
- - Institute
Address of applicant: - Production series B - Sazeh Gostar Saipa
- Razi Metallurgical Research
Place of sampling - Center
- Razi foundation
Tel: +982181444263 Fax: - Type of standard & - Gostaresh Plastic
- Aryanam
Standard Reference: - Cost of experiment:........ conditioning: | Temperature: 23+2°C  Humidity: 50+ 5%
No. Test Measurement Standard Result
0,
1 Water absorption ISO 62 3(;)0-03p§m

Procedure condition:

Drying temperature and time before immersion: 50°C , 42hr
Test Condition: immersion in Distill Water @ ambient Temperature , 220hr

Drying temperature and time after immersion: 50°C , 18hr

Comments:

1- Sampling was done by applicant.

2- These results are valid just for this received sample.

3- Number of specimens is in accordance with the standard.

Tested by: Sude Bayatani

Address: 2nd floor, No.1, 25" streef, Lashgari Expy, Tehran, Iran, Po. Code: 1399837611 Tel & Fax: +982144539094-5, +982144565305
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